
1 

THE BENEFICIAL REUSE OF SLUDGE INCINERATOR EXHAUST 
GASES TO PRODUCE RENEWABLE ENERGY 

 
Presented at the 2008 WEFTEC Conference, Chicago, Illinois and at the  

2009 NEWEA Conference in Boston, Massachusetts 
 

Mr. Dominick Di Gangi, P.E., Esq. 
General Manager, First Taxing District Water Department 

(Former GNHWPCA Executive Director) 
 

Mr. Edward Melchiori, P.E.  
Principal, E. A, Melchiori, P.E Consulting Engineer 

 
Dr. Darren Habetz, Ph.D., P.E. 

Principal and Director, American Heat and Power LLC 
 
 
ABSTRACT 
 
This paper reports on a unique plan to recapture exhaust waste heat from a sludge incinerator 
and convert that heat into electric power. The concept has shown itself to be technically viable, 
with low technical risk, and provides an economically attractive return on investment.  The reuse 
of exhaust gases in a similar fashion at other wastewater treatment operations with sludge 
incineration could reduce long term operating cost for electric power as well as provide 
significant benefits to the ratepayer and the surrounding community. The equipment employed 
is proven, with a long-term history of reliability and inherently low risk, making the use of such 
technology readily available and easy to employ. In addition, in many cases, funding from 
Federal, State and other sources may be available to offset both capital cost and operating 
expenses, thus further reducing the amount of capital at risk. In an era of ever rising cost for 
electric power and continued concern over the effects of pollution emissions from electric power 
generating facilities, this concept may help other similar waste water treatment plant operators 
solve a number of problems. 
 
KEY WORDS 
 
Sludge incinerator, exhaust gases, waste heat recovery boilers, steam turbine generators, 
beneficial reuse, economic return and environmental benefits. 
 
 
INTRODUCTION 
 
About the GNHWPCA 
 
The New Haven Water Pollution Control Authority has historically provided regional municipal 
wastewater collection and treatment services on a retail basis to customers in the City of New 
Haven, and on a wholesale basis to the Towns of East Haven, Hamden and Woodbridge.  As a 
result of intensive study and research, these constituent municipalities collectively concluded 
that the creation of an independent regional authority to own, operate, manage and improve the 
regional assets, provided more effective and broad based protection of the environment at a 
lower cost. 



2 

 
The Greater New Haven Water Pollution Control Authority was created as an independent 
regional authority in August 2005 in accordance with Connecticut General Statutes 22a-500-
519.  The Authority will also continue to provide services to North Haven and North Branford 
through inter local agreements.  These Statutes provide the Authority with extensive powers, 
including the power to purchase, own and operate a public sewer system, to levy assessments 
and sewer use fees, to place liens on real estate, and to issue revenue bonds.    The Authority 
is also eligible for grants and loans under the State’s Clean Water Fund (CWF) program.   The 
Authority provides several key benefits including establishing for each of the municipalities a 
real stake in the regional wastewater system’s finances, furthering the environmental protection 
laws of the State of Connecticut, enhancing service delivery and gaining efficiencies and 
economies of scale with respect to planning, design, construction, management, operation and 
maintenance. 
 
The Authority is governed by a nine member Board of Directors appointed by the chief elected 
official and approved by the legislative body of each municipality.  The Board consists of four 
representatives from New Haven, two each from East Haven and Hamden, and one from 
Woodbridge.  
 
The Authority serves approximately 200,000 customers, including residential, commercial, 
government and non-profit, and oversees the operation and maintenance of an extensive 4-
town regional wastewater system that includes 510 miles of pipeline, 30 pumping stations and a 
40-million-gallon-per-day (MGD), advanced secondary water pollution control facility (WPCF).  
Wastewater treated by the Authority at its East Shore WPCF is discharged into Long Island 
Sound and is designed to meet both federal and state effluent quality standards. 
 
Currently, the average daily flow at the WPCF is approximately 32 MGD.  The WPCF has an 
average daily design flow capacity of 40 MGD and provides primary and secondary treatment 
for all wastewater influent up to 60 MGD.   During high flow events all flow receives primary 
treatment; however, flow exceeding 60 MGD bypasses secondary treatment but receives 
disinfection along with the secondary effluent prior to discharge.  The WPCF provides the 
following unit processes:  screening and grit removal, raw waste pumping, three primary 
clarifiers, four aeration trains, eight secondary clarifiers, gravity thickeners and chlorine 
disinfection prior to discharge.  Thickened sludge is delivered to a sludge storage tank for 
processing in the solids handling and disposal process.  Thickened sludge from the sludge 
storage tank is dewatered and then disposed of in the multiple hearth furnace sewage sludge 
incinerator.  The facility incinerates sewage sludge at a maximum feed rate of 1.67 dry tons per 
hour while firing natural gas fuel at an estimated firing rate of 11,000 cubic feet per hour (8,000 
scfh and 3,000 scfh for the incinerator and RTO, respectively.  The facility uses No. 2 fuel oil as 
a backup fuel typically when the natural gas supply is interrupted.  The sewage sludge 
incinerator exhaust gases pass though an air pollution control system consisting of a venturi / 
impingement tray scrubber system followed by a wet electrostatic precipitator and a 
regenerative thermal oxidizer.  The exhaust gases are vented through a 220 foot tall, 36-inch ID 
exhaust stack to the atmosphere.   
 
The Authority assumed the 1997 contract of the NHWPCA with Operations Management 
International, Inc. (OMI).  Under the contract, which expires in 2014, OMI is responsible for the 
operation and maintenance of the regional wastewater system including the WPCF and the New 
Haven collection system.  The Authority compensates OMI under the contract at a flat annual 
fee with escalators and adjustments.  The Authority entered into a second agreement with OMI 
to operate and maintain the collection systems of the Towns of East Haven, Hamden and 
Woodbridge.  

 



3 

Denver based OMI is a privately owned company and an affiliate of CH2M Hill Companies, Ltd.  
OMI describes itself as a global leader in water and wastewater management providing services 
to more than 130 million customers in government and industry all over the world. 

 
The Authority also assumed the 1995 contract of the NHWPCA with Synagro-CT, Inc.  Under 
the contract, which expires in 2014, Synagro is responsible for the receipt and disposal of 
sludge generated by the WPCF.  The sludge is incinerated at the on-site incinerator.  The 
Authority compensates Synagro under the contract at a flat annual fee with escalators and 
adjustments. 

 
New Haven based Synagro is a wholly owned subsidiary of Synagro Technologies, Inc., a 
public company based in Houston, Texas.  The parent describes itself as the largest recycler of 
bio-solids and other organic residuals in the United States with 600 municipal and industrial 
water and wastewater treatment accounts.  Synagro operates three incinerators, including the 
incinerator at the WPCF. 
 
The Waste Water Treatment Process 
 
The Authority operates an advanced activated sludge secondary water treatment plant known 
as the East Shore Water Pollution Control Facility (the plant) in the outskirts of New Haven 
Connecticut. 
 
It is the largest coastal Connecticut based wastewater treatment facility discharging into Long 
Island Sound. The plant is capable of treating 40 MGD of sewage on a typical dry weather day. 
Operating as a combined sewer system, one that conveys both sanitary sewage and storm 
water, the plant treats up to 100 MGD of sewage flow in periods of wet weather. In accordance 
with the recommendations of the Long Island Sound Study (LISS) the plant’s secondary 
treatment process has been upgraded to include a Biological Nutrient Removal (BNR) system 
for removal of nitrogen.  
 
Primary and waste activated sludge generated at the plant is ultimately delivered to an on site 
sludge incinerator for further processing.  Primary sludge is delivered to gravity thickeners, with 
the thickener underflow passing to a sludge holding tank where it is mixed with belt thickened 
waste activated sludge and municipal sludge delivered from outside sources. The mixed sludge 
is then dewatered by a combination of belt presses and centrifuges. It is then fed to a seven 
hearth vertical incinerator.  Based on current flows, excess capacity is available and the 
Authority’s contract operator, Synagro, markets this excess capacity to outside sources to offset 
the sludge management cost, otherwise paid by the Authority. The objective is to run the 
incineration process at the permitted levels so as to maximize revenue from outside sludge 
sources 
 
The Authority utilizes the onsite incinerator to meet its long-term sludge management and 
disposal needs. The contractor operates the sewage sludge incineration process, which is used 
to dispose of sewage sludge, fats oil and grease (FOG).   In addition, FOG collected and 
disposed of at the facility can be used as supplement and or alternative fuel for the incinerator. 
 



4 

METHODOLOGY 
 
The Problem 
 
For over 30 years, incinerator exhaust gases, which exit at about 1200 degrees F, have been 
cooled and cleaned, then exhausted to the atmosphere unutilized. On an annual basis this is 
the equivalent to the energy of nearly 500,000 gallons of No.2 heating fuel being emitted to the 
atmosphere totally unutilized. 
 
In addition to wasting the potential energy of the incinerator exhaust stream, the cost of 
electrical power in the Southern New Haven CT region has been steadily rising for the past 
eight years. The chief causes of these cost increases are the continuously increasing cost for 
generation and transmission services including, deregulation of commodity sales, inadequate 
transmission capacity, mandated state standards for a green component in the power mix and a 
steadily rising cost for natural gas, the major fuel component of electric power generation in 
Southern New England. The average delivered cost to the meter in this area has risen from 
about 8 cents per kWh in 2000 to over 20 cents per kWh in 2008, a 150 % increase. These 
sharply rising costs have now made the capture and reuse of energy discharged from the 
incinerator economically viable. 
 
If the incinerator exhaust gases could be successfully captured and converted to electric power, 
the equivalent of about 30% of the plant’s electrical power needs would be generated internally, 
at lower cost and with the environmental benefit of reducing air pollution discharges from the 
local power generating plants. 
 
The Procurement Process 
 
After some initial in house analysis and conceptual design, the Authority elected to identify and 
contract with a turnkey design builder through a public solicitation involving an RFQ and RFP 
procedure. In March of 2006 the Authority issued a request for qualification and proposals for 
the beneficial reuse of the thermal energy available at the incinerator exhaust outlet.  Potential 
vendors were required to use the thermal energy on site and propose either a reduction in the 
cost of the plant operations or a new revenue source from the sale of the recaptured energy, or 
a combination of both methods so as to reclaim the maximum value of the captured energy. 
 
After short-listing and interviews, the Authority selected a consortium team consisting of the 